## TEST REPORT



## Sample Details

Certificate of sampling received:	No
Laboratory Ref No:	K4-30149 - T1/3103/01
Client Ref No:	T1/3103/01 - SRH-Mar21
Sampling Location:	Seal Road Haulage - WRAP Compliance Testing March 2021
Name of Source:	Seal Road Haulage - WRAP Compliance Testing March 2021
Date Sampled:	30/04/2021
Date Received:	31/05/2021
Date Tested:	09/07/2021
Method of Sampling:	Samples taken By Kalex
Material Description:	FMC Crushed Concrete with brick fragments and sand fines
NMC (%):	7.0
Aggregate Type and Nominal Size:	Type 1 Crushed concrete
Target Specification:	SHW Series 800: clause 803 Table 8/5 overall grading range
	Type 1 Unbound Mixture

## Results:

UKAS TESTING

2519

## Unrepresentative lumps were present : NO

BS Test Sieve	Cumulative Percentage Passing	Specific	ation limits	100.0 90.0
63.0	100	100	100	80.0
31.5	75	75	99	70.0
16.0	54	43	81	
8.0	29	23	66	70.0 60.0 <td< td=""></td<>
4.0	17	12	53	50.0
2.0	14	6	42	40.0
1.0	10	3	32	30.0
0.063	1.4	0	9	20.0
	Percent in Fra	ction Size		
Fraction Size	Percentage	Specific	ation Limits	
8/16	25	7	30	Particle size mm
4/8	12	7	30	
Sample com	plies with sp	ecificatio	n limits:	YES
â			Dertiele	Checked and Approved
				Size Distribution Initials: J.P
			BSI	N 933-1: 2012 14/07/2021

Determination of particle size distribution of aggregate sample-washing and sieving method

Test Report by K4 SOILS LABORATORY Unit 8 Olds Close Olds Approach Watford Herts WD18 9RU

Test Results relate only to the sample numbers shown above. Approved Signatories: K.Phaure (Tech.Mgr) J.Phaure (Lab.Mgr)

All samples connected with this report, incl any on 'hold' will be stored and disposed off according to Company policy. A copy of this policy is available on request.